I |
—_—
AAIACRTM M
Control Number: 45702
LAV
tem Number: 22
Addendum StartPage: 0




DOCKET NO. 45702 RZCEVED

e

APPLICATION OF CITY OF CIBOLO
FOR SINGLE CERTIFICATION IN
INCORPORATED AREA AND TO
DECERTIFY PORTIONS OF GREEN

§  PUBLIC UTILIFY COMMISSION, g

§

§
VALLEY SPECIAL UTILITY §

§

§

§

LAWY

(TR

OF TEXAS
DISTRICT’S SEWER CERTIFICATE OF

CONVENIENCE AND NECESSITY IN
GUADALUPE COUNTY

GREEN VALLEY SPECIAL UTILITY DISTRICT’S CONSOLIDATED REPLY TO
RESPONSES BY COMMISSION STAFF AND CITY OF CIBOLO TO PLEA TO THE
JURISDICTION AND MOTION TO DISMISS

COMES NOW, Green Valley Special Utility District (“District”) and files this
Consolidated Reply to Responses by Commission Staff and City of Cibolo to the District’s Plea
[...]
determination can be reexamined and may be modified if new information is received.

The TCEQ Executive Director has completed the technical review of the application and
prepared a draft permit. The draft permit, if approved, would establish the conditions under
which the facility must operate. The Executive Director has made a preliminary decision that
this permit, if issued, meets all statutory and regulatory requirements. The permit application,
Executive Director’s preliminary decision, and draft permit are available for viewing and
copying at Marion City Hall, 303 South Center Street, Marion, in Guadalupe County, Texas. This
link to an electronic map of the site or facility's general location is provided as a public courtesy
and is not part of the application or notice. For the exact location, refer to the application.

i/ /fwww.teeq.texas.gov/assets/public/hb610/index.html?lat=29.5253&Ing=-

Page 35




PUBLIC COMMENT / PUBLIC MEETING. You may submit public comments or
request a public meeting about this application. The purpose of a public meeting is to
provide the opportunity to submit comments or to ask questions about the application. TCEQ
holds a public meeting if the Executive Director determines that there is a significant degree of
public interest in the application or if requested by a local legislator. A public meeting is not a
contested case hearing.

OPPORTUNITY FOR A CONTESTED CASE HEARING. After the deadline for submitting
public comments, the Executive Director will consider all timely comments and prepare a
response to all relevant and material, or significant public comments. Unless the application
is directly referred for a contested case hearing, the response to comments will be
mailed to everyone who submitted public comments and to those persons who are
on the mailing list for this application. If comments are received, the mailing will
also provide instructions for requesting a contested case hearing or
reconsideration of the Executive Director’s decision. A contested case hearing is a legal
proceeding similar to a civil trial in a state district court.

TO REQUEST A CONTESTED CASE HEARING, YOU MUST INCLUDE THE
FOLLOWING ITEMS IN YOUR REQUEST: your name; address, phone number;
applicant’s name and permit number; the location and distance of your
property/activities relative to the facility; a specific description of how you would
be adversely affected by the facility in a way not common to the general public; and
the statement “I/we request a contested case hearing.” If the request for contested
case hearing is filed on behalf of a group or association, the request must
designate the group’s representative for receiving future correspondence; identify
an individual member of the group who would be adversely affected by the
proposed facility or activity; provide the information discussed above regarding
the affected member’s location and distance from the facility or activity; explain
how and why the member would be affected; and explain how the interests the
group seeks to protect are germane to the group’s purpose.

Following the close of all applicable comment and request periods, the Executive Director will
forward the application and any requests for reconsideration or for a contested case hearing to
the TCEQ Commissioners for their consideration at a scheduled Commission meeting.

The Commission will only grant a contested case hearing on disputed issues of fact that are
relevant and material to the Commission’s decision on the application. Further, the
Commission will only grant a hearing on issues that were raised in timely filed comments that
were not subsequently withdrawn.

EXECUTIVE DIRECTOR ACTION. The Executive Director may issue final approval of the
application unless a timely contested case hearing request or request for reconsideration is filed.
If a timely hearing request or request for reconsideration is filed, the Executive Director will not
issue final approval of the permit and will forward the application and request to the TCEQ
Commissioners for their consideration at a scheduled Commission meeting.

Page 36




MAILING LIST. If you submit public comments, a request for a contested case hearing or a
reconsideration of the Executive Director’s decision, you will be added to the mailing list for this
specific application to receive future public notices mailed by the Office of the Chief Clerk. In
addition, you may request to be placed on: (1) the permanent mailing list for a specific applicant
name and permit number; and/or (2) the mailing list for a specific county. If you wish to be
placed on the permanent and/or the county mailing list, clearly specify which list(s) and send
your request to TCEQ Office of the Chief Clerk at the address below.

All written public comments and public meeting requests must be submitted to the
Office of the Chief Clerk, MC 105, Texas Commission on Environmental Quality,
P.O. Box 13087, Austin, TX 78711-3087 or electronically at
www.tceq.texas.gov/about/comments.html within 30 days from the date of
newspaper publication of this notice.

AGENCY CONTACTS AND INFORMATION., If you need more information about this
permit application or the permitting process, please call the TCEQ Public Education Program,
Toll Free, at 1-800-687-4040. Si desea informacién en Espafiol, puede lamar al 1-800-687-
4040. General information about the TCEQ can be found at our web site at

www. TCEQ.texas.gov.

Further information may also be obtained from Green Valley Special Utility District at the
address stated above or by calling Mr. Pat Allen at 830-914-2330.

Issuance Date: October 12, 2015

Page 37




FACT SHEET AND EXECUTIVE DIRECTOR’S PRELIMINARY DECISION

For draft Texas Pollutant Discharge Elimination System (TPDES) Permit No. WQo015360001,
TX0136352, to discharge to water in the state.

Issuing Office: Texas Commission on Environmental Quality
P.O. Box 13087
Austin, Texas 78711-3087

Applicant: Green Valley Special Utility District
P.O. Box 99
Marion, Texas 78124

Prepared By: Larry Diamond
Municipal Permits Team
Wastewater Permitting Section (MC 148)
Water Quality Division
(512) 239-0037

Date: August 13, 2015 and October 2, 2015
Permit Action: New Permit
1. EXECUTIVE DIRECTOR RECOMMENDATION

The Executive Director has made a preliminary decision that this permit, if issued, meets
all statutory and regulatory requirements. The draft permit includes an expiration date
of March 1, 2020, according to 30 Texas Administrative Code (TAC) § 305.71, Basin
Permitting,

2, APPLICANT ACTIVITY

The applicant has applied to the Texas Commission on Environmental Quality (TCEQ)
for a new permit to authorize the discharge of treated domestic wastewater at an annual
average flow not to exceed 0.25 million gallons per day (MGD) in the Interim I phase, an
annual average flow not to exceed 2.5 MGD in the Interim II phase, and an annual
average flow not to exceed 5.0 MGD in the Final phase. The proposed wastewater
treatment facility will serve proposed developments in the Santa Clara Creek watershed
in Guadalupe County, Texas.

3. FACILITY AND DISCHARGE LOCATION

The plant site will be located at 3930 Linne Road, Seguin, in Guadalupe County, Texas
78155.

The treated effluent will be discharged to Santa Clara Creek; thence to Lower Cibolo
Creek in Segment No. 1902 of the Guadalupe River Basin. The unclassified receiving
water use is high aquatic life use for Santa Clara Creek. The designated uses for Segment
No. 1902 are high aquatic life use and primary contact recreation.

Page 38




Green Valley Special Utility District TPDES Permit No. WQo015360001
Fact Sheet and Executive Director’s Preliminary Decision

4.

7‘

Page 2

TREATMENT PROCESS DESCRIPTION AND SEWAGE SLUDGE DISPOSAL

The Santa Clara Creek No, 1 Wastewater Treatment Facility will be an activated sludge
process plant operated in the extended aeration mode, Treatment units in the Interim I
phase will include a Jift station, bar screen, equalization basin, aeration basin, final
clarifier, sludge digester, a belt filter press, a chlorine contact chamber, and disk filter.
Treatment units in the Interim II and Final phase will include 2 lift station, bar screen,
two sequencing batch reactor basins, equalization basin, sludge digester, a belt filter

press, a UV disinfection system, and disk filter. The facility has not been constructed.

The draft permit also authorizes the disposal of sludge at a TCEQ-authorized land
application site, co-disposal landfill, or wastewater treatment facility.

INDUSTRIAL WASTE CONTRIBUTION

The draft permit includes pretreatment requirements that are appropriate for a facility of
this size and complexity. The Green Valley Special Utility District facility is not yet
constructed and does not appear to receive significant industrial wastewater
contributions upon time of operation.

SUMMARY OF SELF-REPORTED EFFLUENT ANALYSES
Self-reporting data is not available since the facility is not yet constructed.
DRAFT PERMIT CONDITIONS AND MONITORING REQUIREMENTS

The effluent limitations and monitoring requirements for those parameters that are
limited in the draft permit are as follows:

A INTERIM I PHASE EFFLUENT LIMITATIONS AND MONITORING
REQUIREMENTS

The daily average flow of effluent shall not exceed 0.25 MGD, nor shall the
average discharge during any two-hour period (2-hour peak) exceed 521 gallons
per minute (gpm).

Parameter -Day Average 7-Day aily
Average Maximum
mg/l lbs/day mg/l mg/l]
CBOD; 10 21 15 25
TSS 15 31 25 40
NH;-N 3 6.3 6 10
Total Phosphorus (P) 0.5 1.0 1 2
DO (minimum) 4.0 N/A N/A N/A
E. coli, colony 126 N/A N/A N/A

forming units (CFU)
or most probable
number (MPN) per
100 ml

The pH shall not be less than 6.0 standard units nor greater than 9.0 standard
units and shall be monitored once Per month by grab sample. There shall be no

Page 39




	page 1
	page 2
	page 3
	page 4
	page 5
	page 6
	page 7
	page 8
	page 9
	page 10
	page 11
	page 12
	page 13
	page 14
	page 15
	page 16
	page 17
	page 18
	page 19
	page 20
	page 21
	page 22
	page 23
	page 24
	page 25
	page 26
	page 27
	page 28
	page 29
	page 30
	page 31
	page 32
	page 33
	page 34
	page 35
	page 36
	page 37
	page 38
	page 39
	page 40
	page 41
	page 42
	page 43
	page 44
	page 45
	page 46
	page 47
	page 48
	page 49
	page 50

